*

HIGHLEAD

GG0028-1/-D/-1F

MEDIUM HEAVY DUTY ZIGZAG SEWING
MACHINE

Instruction Manual
Parts Catalog

SHANGHAI BIAOZHUN HAILING SEWING MACHINERY CO., LTD






2 Parts list

A. Arm bed and its accessories.. AR

B. Arm shaft and needle bar thread take up parts....,.,..,,,.,, .
C. Needle bar vibrating parts...

D. Presser foot paris............ A R S e B R O B B TR R
E. Stitch length adjustment and backstitchparts..................
F. Lower shaft, feed dog pamts...........oovviiiiiiniiiiiiee e e
G, HOOK 888 BmMY . e ettt
H: TGS TIIMMING DATES v minmnsmimr et i S50 e s e AR
Lo O] DR ORI DERTS s o s o s S B S SO S P R R A LA
Fi ACCOBBONTEE conun s i

- .
—
% i

20

23
.26

29
32

S0
iy





































A. Arm bed and its accessories




A. Arm bed and its accessories

Qty.
No. PartNo. Name e | Getoah Remark
AD1 7.02.11.059 Thread take up lever guard cover 1 1
A02 T.02.15.388 Thread take up lever guard cover screw 12 10 M4 =8
AQ3 7.02.16.058 Plastic plug 3 4
A4 Felt 1 1
ADS 7.02.11.060 | Top cover 1 1
A06 | 7.02.16.078 | Aluminium oil spile | 1
AT Mut 1 1
AO08 | 7.02.14.031 Thread guide lever(upper) 1 I
A09 | 7.02.14.032 | Winder thread clip small assy. I 1
Al0 | 7.02.15393 | Round cover screw 1 1 M3X12
All 7.02.11.063 Round cover 1 1
Al2 7.02.15.006 Winder fixed screw E 3 Mid = B
Al3 7.02.15.391 Thread guide lever (middle) screw 1 1 Md X5
Ald 7.02.14.020 Thread guide lever (middle) 1 1
AlS 7.02.15.392 Thread guide plate screw 1 1 M3IX6
Al6 | 7.02.18.070 | Screw washer 1 1 GB/T97.1 3
AlT 7.02.14.028 Thread guide plate 1 1
AlB 7.02.14.027 Thread guide plate 1 1
Al9 7.02.14.025 Thread guide lever{lower) 1 i
A20 7.02.15.390 Lower thread puide plate screw 3 3 M3IXE
A2l 7.02.14.026 Lower thread guide plate 1 |
A22 | 7.02.01.044 | Winder assy. 1 i
A23 7.02.10.088 Release pin l 1
A4 7.02.01.038 Thread tension assy. 1 1
A25 | 7.02.02.085 Slide plate 1
A26 7.02.02.086 Meedle plate 1 1
A27 | 7.02.11.062 Felt splint 1 1
AR 7.02,15.389 Panel screw 2 2 M5 14
A9 | 7.02.11.061 Pane| 1 1
A30 | 7.01.02.013 | Machine frame 1 1

— 1": —




B. Arm shaft and needle bar thread take up parts

27 28 20 30 3) 32 33 34 35 36 37 38

i

1
36 (33) 40 (39) 41 42 43

{7 1810 20 21 22 23

44 45 46 17 48 av (32> 50 51







B. Arm shaft and needle bar thread take up parts

Qty.
No. | PartNo. Name ey }1;130028— = Remark
B3R 7.02.15.407 Drive pulley orientation screw ! 1 M6(0.75)>7
B39 | 7.02.15428 | Collar screw 3 3 M6(0.75)% 5
Bl 7.02.08.102 Arm shaft bearing collar 1 1
B4l 7.02.07.051 Vibrating needle drive gear 1 I
B42 7.02,15.126 Small gear screw 3 3 [FETE I A
B43 7.02.03.070 Arm shaft | 1
Ba4 7.02,07.053 Synchronous pulley (upper} | 1
B45 7.02.15.431 Synchronous pulley screw 2 2 M6(0.75)A 10
Ba6 7.02.18.076 Elasticity stop ring 1 1 GB/TES3.1-1986-62
B47 7.02.18.078 Elasticity stop ring 1 1 GB/T894.1-1986-30
B4§ 7.02.04.027 Arm shaft bearing(right) 1 1 65206
B49 7.02.07.054 Pulley 1 1
B30 7.02.11.064 Pulley cover 1 1
B51 7.02.15.432 Pulley cover screw 3 3 M3x§




€. Needle bar vibrating parts

65 66 67

49 &0 51 52 (1) 53 54 55 56 57 58 59 60 61 62

47 48







C. Needle bar vibrating parts

Qty.
i i M Go0028-1 | Goooz-1p|  Remark
C3% 0il wick 1 @2 X% 80mm
C39 7.02.10.094 Vibrating needle eccentric shaft 1
€40 | 7.02.16.066 | O-ring (big) 1
€41 | 7.02.01.04102 | Vibrating needle bracket connector 1
C42 | 7.02.01.04103 | Vibrating needle bracket nut 1
Cd3 | 7.02.01.04104 | Vibrating needle bracket holder 1
Cdd | 7.02.01.04105 | Nut 1
C45 | 7.02.01.04106 | Vibrating needle locking spanner 1
C46 | 7.02.01.04107 | Vibrating needle locking spanner screw ' 1
Cc47 7.02.15.425 Vibrating needle bracket link rod screw 1
C48 | 7.02.01.04101 | vibrating needle bracket link rod 1
C49 | 7.02.13.044 | Vibrating bracket 1
C50 7.02.15.416 Vibrating range shaft screw 1 M3 12
C51 7.02.18.016 Vibratinig range shaft screw washer 1 GB/T97.1 5
cs2 | 7.02.13.045 | Turntable 1 |
C53 7.02.47.089 Vibrating needle spanner stop block 1
C34 | 7.02.16.063 Plug 1
C53 7.02.17.090 Plug spring 1
C56 7.02.15.423 Plug spring screw 1 MB(0.75) %5
C57 | 7.02.12.046 Slide block 1
C38 | T7.02.15.424 Slide block screw 3 M4 X 12
C59 | 7.02.15.451 Round nut 1
Col 7.02.15.450 Hexagonal nut 1
C6l Vibrating needle spanner orientation pin 1
C62 | 7.02.05.071 Vibrating needle spanner 1
63 7.02.15.421 Vibrating needle spanner handel screw 2
C64 7.02.05.070 Vibrating needle spanner handle 1
Ch3 1.02.15.417 Vibrating needle spanner screw 1 M4 12
Ce6 | 7.02.16.062 Scale 1
C67 | 7.02.15.422 | Scale screw 2 M4X18







D. Presser foot parts

24 25

22 23

_,ﬂ_.{:l' —






D. Presser foot parts

Knee lifling connection nut

Qty.

No. PartNo. Name cooozs-1 | ceooze-tp|  Remark
D38 | 7.02.17.041 | Pin 1

D39 | 7.02.01.04001 | Presser foot lifting link lever i

D40 | 7.02.01.04002 | Link lever fixed plate 3 M4X6

D41 7.02.15.420 | Link feserfined plate screw ]1

D42 | 7.02.01.04003 | Link lever collar 1

D43 | 7.02.01.04004 | Nut 1

D44 | 7.02.01.04005 1




E. Stitch length adjustment and backstitch parts

“ (B4) 5T &6 (39) 55 54 53 (42) 52 5l
(64

N P Y
H““: _:M.’T
N T










¥. Lower shaft, feed dog parts

1 2 3 4

L ﬁ), 25 26 21 28 29

16 16 17 1B 19 20 21 22 23 24
i 1

&

30 31 32 (30

AP \
e f‘\\ \

44 (200 45 (4) 46 47 48 49 GO0 §1 52 53 54







F. Lower shaft, feed dog parts

No. PartNo. Name o000 23_?“;-5 EAD Remark
F38 7.02.08.108 Lifting feed dog shaft bushing (left) 1 1

F3g 7.02.05.084 Lifting feed dog crank (left) 1 ]

Fag 7.02.18.109 | Lifting feed dog shaft bushing (right) 1 1

F41 T02.15.389 Lifting feed dog crank (right) screw 2 2 M3 14

F42 7.02.06.040 Lifting feed dog crank (right) 1 1 _
F43 Lifting feed dog crank pin oil wick 1 1 P2 % 30mm
Fd4 T.02.03.078 Lower shafi | 1

F45 7.02.08.107 Lower shaft bearing bushing I 1

Fa46 7.02.15.058 Thread trimming cam screw 2 M5x 16

F47 7.02.06.080 Thread trimming cam 1

F48 7.02.15.437 Lower shaft bearing bushing screw 1 l M6(0.75) > 14
F49 70208106 Lower shafi bearing bushing 1 1

F50 7.02.04.024 Lower shaft bearing 1 I 6003

F51 702.18.08] Synchronous pulley (lower) washer 1 1

F52 7.02.07.056 Synchronous pulley (lower) 1 ].

F53 7.02.15.431 | Synchronous pulley screw 2 2 M6(0.75) > 10
F54 7.02.07.052 Synchronous belt | 1




. Hook assembly

14 15 16 17

— El‘_j_



G. Hook assembly

Mo.

G0l
G02
GO0l
G4
GO5
GO6
507
GO8
G0og
G10
Gll
Gi2
G13
Gld
G15
516
G17
Gl18
G19
G20
G21
G22
G23
G24
G25
G26
G27
G218
G29
G30
G31
G3z
G33
G34
G35
G36
G37

Qty.

PartNo. Name GG0028-1 | G600Z8-10 Remark
7.02.18.083 | Elasticity stop ring 1 1 | GB/T$93.1-1986- 26
7.02.04.031 | Bearing 1 1 6292
7.02.06.041 | Opener cam 1 1
7.02.15.434 | Opener cam screw 2 2 M6(0.75)=7
T7.02.04.033 | Opener cam bearing 1 1 HK 1412
7.02.08.112 | Opener cam bushing 1 1
7.02.08.111 | Hook opener 1 1
7.02.15.017 | Hook opener screw 1 1 M4 X 10
7.02.07.058 | Hook drive gear 1 ]
7.02.15.126 | Drive gear screw 2 2 1/4(40) <7
7.02.04.026 | Bearing i ! 51101
7.02.15.439 | Felt fixed screw 1 1 M5 X8

Felt | 1
7.02.09.031 | Hook saddle bearing cover 1 1
7.02.04.032 | Bearing 2 2 608 :
7.02.15.438 | Bearing cover screw 2 2 M4(0.5)X T
7.02.13.046 | Hook saddle 1 1
7.02.15.445 | Hook saddle fixed screw 2 2 Mb6X 25
Felt 1 1
7.02.10.098 | Elasticity pin 1 1
7.02.07.057 | Hook gear 1 I
7.02.18.027 | Elasticity stop ring 1 ] GB/T893.1-1986- 22
7.02.02.002 Hook 1 1
7.02.21.144 | Bobbin 1 1
Bobbin case 1 1
7.02.02.094 | Hook orientation claw i 1
7.02.15.006 | Hook orientation claw screw 5 5 Md X8
7.02.02.091 | Hook thread distributing claw 1 1
7.02.10.099 | Hook thread distributing bracket 1 1
7.02.08.110 | Hook thread distributing bracket bushing 1 1
7.02.15.440 | Bushing tighten screw 1 I M6(0.75)> 3.3
7.02.18.084 | Hook saddle bottom cover washer 1 1
Felt I I
7.02.13.047 | Hook saddle boltom cover 1 1
7.02.16.075 | Hook coopery oil tube 1 1
Hook oil wick I 1
7.02.15.441 | Oil seal screw i I M6 X 5




. Hook assembly

Qty.
Na. PartNo. Name GG00z8-1 | GGo0zZB-1D Remark
G38 Gl box felt 1 1
G39 | 7.02.15.406 Coppery oil tube tighten serew 1 1 M3 x4
G40 7.02,13.048 Hook saddle oil box 1 1
G41 | 7.02.15.442 Qil box screw 1 1 M4 25
@42 Oil quantity adjustive valve felt 1 ]
G543 - Oil quantity adjustive valve o-ring 1 1
G44 (il quantity adjustive valve 1 1
G45 | 7.02.16.069 | Oil window cover 1 I
Gd6 1.02.16.071 Oil window cover washer 1 1




H. Thread trimming parts

1718 1920 212223 24 2526 27 (15) 28 29 30 31 32
[ [

| 11\ | N

I

(17 44 45 48

(38 ¥ (33) 40

8y 71 72 73 4

-
[









I. Oil lubrication parts

16 i7 18 19 20 21

L

O oo G B3

'.Ii)\;l':l ) ?;;&W 4 \. > ol i /

|1'll\::§;;ﬁ:£:} {300 a e " . —-""J:_' - 7
o e o

(3)




I. Oil lubrication parts

Qty.

__N o.| PartNo. Name GG0028-1 | 660028 1D Remark
101 Oil tube 1 1 @3PS X65mm
102 Oil wick 1 1 @2 X 14Dmm
103 | 7.02.17.02% | Oil be clip 2 2
04 | 7.02.15.037 | Oil be clip screw 2 2 M3 X6
s 0il tube 1 1 @3/ D5 200mm
106 Oil wick 1 1 D2 250mm
107 Oil wick | 1 P2 X 150mm
1038 Cil tube 1 1 B3/ D5 X Thmm
09 | 7.0216.070 | Oil window 1 1 .

[10 Qil wick 1 1 $2 7 200mm

I Qil tube 1 1 D3/ D5X130mm
112 | 7.02.16.071 | 0Oil window cover washer 1 |

113 | 7.02.16.069 | Ol window cover 1 1

114 il tube 1 1 P33/ P51 10mm
115 Oil wick L 1 1 D2 X 200mm

I16 Felt 2 2 Plex12

17 Oil wick 1 | @3 X 200mm

I8 Qil tube 1 1 &3/ D5 110mm
119 Felt I !

120 | 7.00.15.044 | Oil felt clip screw 1 1 M358

121 | 7.02.17.093 | Qil felt clip 1 1

122 Qil tube 1 1 @3/ 35X 100mm
123 Oil wick I 1 37X 180mm

124 Qil tube 1 1 G 3/ 5 X 100mm
125 Oil wick 1 1 @2 X 160mm

126 Felt 1 !

127 Oil tube 1 1 ©3/P 5 X 200mm
128 Oil wick 1 1 P2 300mm

128 | 7.02.16.073 | Coppery oil tube 1 1

130 | 7.02.16.000 | Oil spile 2 2

131 Oil tube 1 1 D3/ 5 X 30mm

132 Felt 1 1

133 Oil wick 1 1 ©2 X 640mm < 2
134 Oil tube | 1 B3/ 5 X 600mm
135 | 7.02.16.059 | Oil spile 2 2




J. Accessaries

% e
. ‘___,-'/
/ g

LS LA
33 34 35 36 37




J. Accessories
No. PartNo. Name {;ﬁuuzg-?tyt:;ﬁnuza—Tﬁ Remark
Jo1 7.02.21.140 Needle 4 4 19*
J02 | 7.02.21.144 | Bobbin 4 4
Jo3 7.02.21.142 Open end wrench 1 1
104 7.02.21.003 Screw driver (big) 1 I
105 7.02.21.002 Screw driver (middle) 1 1
Jo6 7.02.21.001 Screw driver (small) 1 1
J07 | 7.0221.238 | Hexagonal Wrench 1 6mm
J08 | 7.02.21.100 | Hexagonal Wrench 1 1 Smim
J09 | 7.02.21.099 | Hexagbnal Wrench I dmm
710 | 70220209 | Hexagonal Wrench 1 Imm
11 | 7.02.21.299 | Hexagonal Wrench I 2.5mm
2 7.02.21.080 Hinge 2 2
113 7.02.21.079 Hinge cover - 2
14 7.02.21.291 Vibration preventing rubber 2 2
15 7.022 Iﬁ.ﬂﬂﬂ Small oil pot 1 1
J16 7.02.21.147 Crosstie 1 1
J17 7.02.18.077 Rubber pad 3 3
J18 | 7.0221.136 | Belt cover 1 1
19 Bell cover screw 3 3 M6X%10
120 | 7.0221.138 | Nut 2 2 M5
J21 7.02.21.137 Screw 1 1
122 | 70221139 | Spring washer 1 I
23 | 70221095 | Belt’ 1 1
J24 | 17.0221.050 | Thread stand 1 I
J25 1.02.21.171 Foot control backstitch lever 1
J26 7.02.21.172 Feplacement spring 1
127 | - 7.02.18.021 | E-ring 3 GB/T896-1986-9
128 7.02.21.175 Foot control backstitch crank pin 1
J29 1.02.21.173 Foot control backstitch crank 1
130 7.02.21.174 Foot control backstitch crank screw 1
131 1.02.21.176 Knee lifting Lever assy, 1
J32 1.02.21.164 Oil reservior 1
133 7.02.21.162 Knee lifting orientation block screw 1
134 1.02.21.165 Knee lifting orientation block 1
J35 7.02.21.153 Roller joint ' 1
136 Roller joint screw 1
137 7.01.21.168 Straight lever 1 ]




J. Accessories

Qty.
No. PartNo. Name 660028-1 [cooozs—inl  Remark
J38 7.02.21.150 Straight lever locking screw 1
J3e T.02.21.167 Replacement spring 1
| 140 7.02.21.16%9 | Bend lever joint 1
141 7.02.21.170 Bend lever joint screw l
J42 7.02.21.160 Touch block bend lever 1
143 7.02.21.070 | Touch block bracket screw 1
J44 | 7.02.21.069 | Touch block bracket 1
J45 7.02.21.067 | Touch block 1
Jag | 7.02.21.068 | Touch block pad 1
J47 7.02.21.157 Wooden screw 7 7







No. Part No. Name Qty Remark
01 | 7.02.15.382 |Hexagonal nut 1 |M10

02 | 7.02.17.113 |Spring washer 1

03 | 7.02.06.060 |Cam 1

04 | 7.02.16.077 |Seal cover 1

05 | 7.02.10.133 |Worm wheel shaft 1

06 | 7.02.08.094 |Worm wheel shaft bushing (back) 1

07 | 7.02.15.399 |Screw 2 IMBx14

08 | 7.02.15.384 |Screw 1 |MB(0.75)
09 | 7.02.15.431 |Screw 1 |MB(0.75)%x10
10 | 7.02.07.069 |Worm wheel 1

11 | 7.02.15.405 |Screw 2 |M4x14
12 | 7.02.09.033 |Retaining ring 2

13 | 7.02.08.117 |Worm wheel shaft bushing 1

14 | 7.02.09.034 |Retaining ring 1

15 | 7.02.15.428 |Screw 6 |MB(0.75)%5
16 | 7.02.07.070 |Worm bolt 1

17 | 7.02.10.131 |Vibrating needle shaft 1

18 | 7.02.10.132 [Pin roller shaft 1

19 | 7.02.12.080 |Pin roller 1

20 | 7.02.08.093 |Pin roller shaft eccentric bushing 1

21 | 7.02.01.037 |Vibrating needle crank assy. 1

22 | 7.02.15.380 |Screw 1 MEx18
23 | 7.02.08.092 |Vibrating link bushing 1

24 | 7.02.05.103 |Link 1

25 | 7.02.10.130 |Elastic round pin 1 b2

26 | 7.02.15.381 |Screw pin 1 |M6

27 | 7.02.18.046 |Washer 1

28 | 7.02.15.067 |Nut 1 |GB/T 6170 M6
29 | 7.02.11.146 |Cover plate 1

30 | 7.02.15.420 |Screw 1 |M4x6




Adjusting step to change cam of

GG0028-1F patterns zigzag sewing machine

| . Change cam

1. Loose nul{01), lake down patterns cam(03);

2, Screw off screw(30) with screw driver, lake down cover(29),

3. Fit the cam which need lo be changed on turbine shaft(05) (pay
attention the locating pin hole should aim to the locating pin of turbine shaft),
also pull the swing needle crank assy.(21) slightly, make roller(192) of swing
crank come into patterns cam groove; then fit on washer\ nut and screw up it.
Turn drive wheel, the machine should be operated smoothly.

4. Fit on cover(29) and screw up ils screw.

Il . Adjust swing needle time difference

Due lo change different patlerns cam, the needle swing time will be
changed and it should difference, please adjusl il as following steps:

1. Screw oul up cover screw, lake down up cover,;

2. Loose 4pcs worm lever lighten screw(15), rolate the up shall to a
cerfain angle and screw up 1pc screw(15); turn drive wheel and observe
needle; al this lime the needle should slop its down movement when ils point

away 8mm from needle plate.;

3. Adjust il repealedly and screw up 4cs screw(15) when il meels
requirement, pay altention the worm lever surface should adjoin surface of

ring(12);

4. Fit on up cover and screw up ils screw.

Ill. Adjust clearance of worm wheel and worm lever

The worm wheel and worm lever will creale clearance aflter machine be

used some time, please adjusl it as following sleps:



1. Screw out up cover screw, take down up cover,

2. Screw out screw(15) of ring (14), remove ring(14) to left;

3. Screw out 4pcs worm lever tighten screw(15), remove worm lever(16) to
left slowly; try to reduce the clearance between worm lever and worm wheel ;
then screw up tighten screw(15); turn drive wheel, the machine should be
operated smoolhly;

4, Screw up screw and let ring to left and adjoin worm lever;

5. Fit on up cover and screw up its screw.



SHANGHAI BIAOZHUN HAILING SEWING MACHINERY CO., LTD.
ADD: NO.850 Shulin Road, Songjiang District Shanghai, P.R.China
Zip Code: 201612
Overseas Business: TEL: 86-21-64853303 FAX: 86-21-64854304

E-mail:sales@highlead.com.cn http://www.highlead.com.cn

The description covered in this manual is subject to change for improvement of the commodity without notice

2019.5. Printed




